SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06A

FR1 n48 / 20MHz+40MHz / Lowest Channel / Conducted (dBm/10MHz)
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06A

FR1 n48 / 20MHz+40MHz / Middle Channel / Conducted (dBm/10MHz)
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Offset 224545 = RBW 1 MHz

s6L

- A 208 ® SWT_ 10ms # VBW 3 iz Mode Auto Sweep Count 100071000 | © Att 2008 & ST 10ms ® VBW 3 Mz Mode Auto Sweep Count 1000/1 000
1 ACLR 1 1ACLR
MI[] 121208m ]
3598970 Gt 3583620 Gz
30 BT T
20 dti
" f — —1 e f = \
{ y f ! \
- L ; o | 1
| 1 1 ‘l ! \
| 1 |
B -10
] ! I \
|
f ! 20 dber
\ ‘I !
I | |
-30
‘ ‘. J |
0 —— . 40 dBm——— — - —~ -
0
CF 3.603 53 GHz 1001 pts 12.0 MHz/ Span 120.0 MHz | |F3.60209 GHz 1001 pts 12.0 MHz/ Span 120.0 MHz

2 Result Summar None
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06A

FR1 n48 / 20MHz+40MHz / Highest Channel / Conducted (dBm/10MHz)

QPSK

16QAM

MultiView 5
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e% FCC RADIO TEST REPORT Report No. : FG3N0925-06A

SPORTON LAB.

FR1 n48 / 40MHz+10MHz / Lowest Channel / Conducted (dBm/10MHz)
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SPORTON LAB.

e% FCC RADIO TEST REPORT

Report No.

: FG3N0925-06A

FR1 n48 / 40MHz+10MHz / Middle Channel / Conducted (dBm/10MHz)
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06A

FR1 n48 / 40MHz+10MHz / Highest Channel / Conducted (dBm/10MHz)
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ssamanas. FCC RADIO TEST REPORT

Report No. : FG3N0925-06A

FR1 n48 / 40MHz+20MHz / Lowest Channel / Conducted (dBm/10MHz)
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06A

FR1 n48 / 40MHz+20MHz / Middle Channel / Conducted (dBm/10MHz)
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06A

FR1 n48 / 40MHz+20MHz / Highest Channel / Conducted (dBm/10MHz)
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06A

FR1 n48 / 40MHz+40MHz / Lowest Channel / Conducted (dBm/10MHz)
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06A

FR1 n48 / 40MHz+40MHz / Middle Channel / Conducted (dBm/10MHz)
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06A

FR1 n48 / 40MHz+40MHz / Highest Channel / Conducted (dBm/10MHz)

QPSK

16QAM

Ref Level 40.00 dBm  Offset 22,4565 = RBW 1 MHz saL

Ref Level 40.00 dBm

Offset 224545 = RBW 1 MHz

s6L

- A 2008 # SWT_10ms = VBW I MHz _Mode Auto Sweep Count 100071000 | © Att 2048 ® SWT_ 10ms ® VBW 3z Mode AutoSweep Count 1000/1 000
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2 Result Summar None
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Ix Total 22.65 dBm
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06A

FR1 n48 / 10MHz+10MHz (Non Contiguous) / Lowest Channel / Conducted (dBm/10MHz)

QPSK

16QAM

Ref Level 40,00 dBm

Offset 224505 = RBW 1 MHz

s6L
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ssamanas. FCC RADIO TEST REPORT Report No. : FG3N0925-06A

FR1 n48 / 10MHz+10MHz (Non Contiguous) / Highest Channel / Conducted (dBm/10MHz)

QPSK 16QAM

Ref Level 4000dBm  Offset 22.45.08 = RBW 1 Miz saL Ref Level 4000 dBm  Offset 72.45.08 = RBW 1 Mz s6L
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ssamanas. FCC RADIO TEST REPORT Report No. : FG3N0925-06A

FR1 n48 / 40MHz+40MHz (Non Contiguous) / Lowest Channel / Conducted (dBm/10MHz)

QPSK 16QAM

Ref Level 4000 cBm  Offset 22.45 6B = RBW | MHz s6L Ref Level 40.00dBm  Offset 22.45d8 & RBW 1 MHz 561
- A 2048 & SWT_ 10ms ® VBW 3 Mz Mode Auto Sweep Count 1000/1000 [ = At 2048 ® SWT__ 10ms & VBW 3 MHz _Mode Auto Sweep Count 1000/1000
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06A

FR1 n48 / 40MHz+40MHz (Non Contiguous) / Highest Channel / Conducted (dBm/10MHz)

QPSK

16QAM

Ref Level 40.00dBm  Offset 22.450B  RBW 1 MHz sat

Ref Level 40.00dBm  Offset 22.45d8 & RBW 1 MHz
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samonas. FCC RADIO TEST REPORT Report No. : FG3N0925-06A

Power Spectral Density

Mode FR1 n48 : Conducted PSD (dBm/MHZz)
<SISO> Lowest Channel (Contiguous)
BW 10MHz+10MHz 10MHz+20MHz 10MHz+40MHz 20MHz+10MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Lowest CH 12.87 12.80 12.37 12.31 12.50 12.39 12.63 12.64
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Lowest CH 12.84 13.05 12.67 12.59 12.51 12.57 12.92 12.97
BW 20MHz+20MHz 20MHz+40MHz 40MHz+10MHz 40MHz+20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Lowest CH 12.53 12.55 12.34 12.33 12.76 12.44 12.07 12.03
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Lowest CH 12.60 12.60 12.29 12.26 12.46 12.55 11.94 12.10
BW 40MHz+40MHz
Mod. QPSK 16QAM
Lowest CH 13.17 13.17
Mod. 64QAM 256QAM
Lowest CH 13.25 13.13
Mode FR1 n48 : Conducted PSD (dBm/MHz)
<SISO> Lowest Channel (Non-Contiguous)
BW 10MHz+10MHz 40MHz+40MHz
Mod. QPSK 16QAM QPSK 16QAM
Lowest CH 12.38 12.29 13.29 13.28
Mod. 64QAM | 256QAM | 64QAM | 256QAM
Lowest CH 12.51 12.71 13.07 13.20
TEL : 886-3-327-3456 Page Number : A4 - 38 0of 136
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Mode FR1 n48 : EIRP PSD (dBm/MHz)
<MIMO 4TX> Lowest Channel (Contiguous)
BW 10MHz+10MHz 10MHz+20MHz 10MHz+40MHz 20MHz+10MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Lowest CH 36.39 36.32 35.89 35.83 36.02 35.91 36.15 36.16
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Lowest CH 36.36 36.57 36.19 36.11 36.03 36.09 36.44 36.49
BW 20MHz+20MHz 20MHz+40MHz 40MHz+10MHz 40MHz+20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Lowest CH 36.05 36.07 35.86 35.85 36.28 35.96 35.59 35.55
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Lowest CH 36.12 36.12 35.81 35.78 35.98 36.07 35.46 35.62
BW 40MHz+40MHz
Mod. QPSK 16QAM
Lowest CH 36.69 36.69
Mod. 64QAM 256QAM
Lowest CH 36.77 36.65
Limit 37dBm/MHz
Result PASS
Mode FR1 n48 : EIRP PSD (dBm/MHz)
<MIMO 4TX> Lowest Channel (Non-Contiguous)
BW 10MHz+10MHz 40MHz+40MHz
Mod. QPSK 16QAM QPSK 16QAM
Lowest CH 35.90 35.81 36.81 36.80
Mod. 64QAM | 256QAM | 64QAM | 256QAM
Lowest CH 36.03 36.23 36.59 36.72
Limit 37dBm/MHz
Result PASS
Note

1. The measured conducted PSD result has included duty cycle offset factor.
2. The EIRP PSD = conducted PSD result + 6.02dB (4TX) + 17.5dBi MIMO antenna gain.
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Mode FR1 n48 : Conducted PSD (dBm/MHZz)
<SISO> Middle Channel (Contiguous)
BW 10MHz+10MHz 10MHz+20MHz 10MHz+40MHz 20MHz+10MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 12.55 12.18 12.00 12.08 12.35 12.43 12.23 12.18
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH 12.55 12.38 12.31 12.34 12.64 12.54 12.47 12.35
BW 20MHz+20MHz 20MHz+40MHz 40MHz+10MHz 40MHz+20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 12.17 12.21 12.30 12.45 12.18 12.29 12.14 11.98
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH 12.37 12.28 12.65 12.36 12.11 12.45 11.82 12.10
BW 40MHz+40MHz
Mod. QPSK 16QAM
Middle CH 13.28 13.18
Mod. 64QAM 256QAM
Middle CH 13.26 13.22
TEL : 886-3-327-3456 Page Number : A4 - 40 of 136
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Mode FR1 n48 : EIRP PSD (dBm/MHz)
<MIMO 4TX> Middle Channel (Contiguous)
BW 10MHz+10MHz 10MHz+20MHz 10MHz+40MHz 20MHz+10MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 36.07 35.70 35.52 35.60 35.87 35.95 35.75 35.70
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 36.07 35.90 35.83 35.86 36.16 36.06 35.99 35.87
BW 20MHz+20MHz 20MHz+40MHz 40MHz+10MHz 40MHz+20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 35.69 35.73 35.82 35.97 35.70 35.81 35.66 35.50
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 35.89 35.80 36.17 35.88 35.63 35.97 35.34 35.62
BW 40MHz+40MHz
Mod. QPSK 16QAM
Middle CH 36.80 36.70
Mod. 64QAM | 256QAM
Middle CH 36.78 36.74
Limit 37dBm/MHz
Result PASS
Note

1. The measured conducted PSD result has included duty cycle offset factor.
2. The EIRP PSD = conducted PSD result + 6.02dB (4TX) + 17.5dBi MIMO antenna gain.
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Mode FR1 n48 : Conducted PSD (dBm/MHZz)
<SISO> Highest Channel (Contiguous)
BW 10MHz+10MHz 10MHz+20MHz 10MHz+40MHz 20MHz+10MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Highest CH 11.96 11.94 12.30 12.14 12.02 12.16 11.70 11.40
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Highest CH 12.19 12.10 12.58 12.43 12.21 12.38 11.42 11.55
BW 20MHz+20MHz 20MHz+40MHz 40MHz+10MHz 40MHz+20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Highest CH 12.39 12.28 11.86 11.78 11.43 11.78 11.45 11.55
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Highest CH 12.52 12.61 11.86 11.98 11.48 11.66 11.58 11.86
BW 40MHz+40MHz
Mod. QPSK 16QAM
Highest CH 13.13 12.80
Mod. 64QAM 256QAM
Highest CH 13.09 13.18
Mode FR1 n48 : Conducted PSD (dBm/MHz)
<SISO> Highest Channel (Non-Contiguous)
BW 10MHz+10MHz 40MHz+40MHz
Mod. QPSK 16QAM QPSK 16QAM
Highest CH 12.14 12.18 12.95 13.02
Mod. 64QAM | 256QAM | 64QAM | 256QAM
Highest CH 12.27 12.28 12.98 12.84
TEL : 886-3-327-3456 Page Number : A4 -420f 136
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Mode FR1 n48 : EIRP PSD (dBm/MHz)
<MIMO 4TX> Highest Channel (Contiguous)
BW 10MHz+10MHz 10MHz+20MHz 10MHz+40MHz 20MHz+10MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Highest CH 35.48 35.46 35.82 35.66 35.54 35.68 35.22 34.92
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Highest CH 35.71 35.62 36.10 35.95 35.73 35.90 34.94 35.07
BW 20MHz+20MHz 20MHz+40MHz 40MHz+10MHz 40MHz+20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Highest CH 35.91 35.80 35.38 35.30 34.95 35.30ss 34.97 35.07
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Highest CH 36.04 36.13 35.38 35.50 35.00 35.18 35.10 35.38
BW 40MHz+40MHz
Mod. QPSK 16QAM
Highest CH 36.65 36.32
Mod. 64QAM 256QAM
Highest CH 36.61 36.70
Limit 37dBm/MHz
Result PASS
Mode FR1 n48 : EIRP PSD (dBm/MHz)
<MIMO 4TX> Highest Channel (Non-Contiguous)
BW 10MHz+10MHz 40MHz+40MHz
Mod. QPSK 16QAM QPSK 16QAM
Highest CH 35.66 35.70 36.47 36.54
Mod. 64QAM | 256QAM | 64QAM | 256QAM
Highest CH 35.79 35.80 36.50 36.36
Limit 37dBm/MHz
Result PASS
Note

1. The measured conducted PSD result has included duty cycle offset factor.
2. The EIRP PSD = conducted PSD result + 6.02dB (4TX) + 17.5dBi MIMO antenna gain.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06A

FR1 n48 / 10MHz+10MHz / Lowest Channel / PSD

Ref Level 4000 cBm  Offset 22.45 B = RBW | Mz saL Reflevel 4000 dAm  Offset 224548 = RBW 1 MHz
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1 Frequency Sweep 1 1 Frequency Sweep
Mfi] 1287 ddm
35568530 iz
30 dBr 30 dBar
20 di 20
. - — — — — — —
3 / W Y
1 X 0 dér J .
’ \ / \
f - 10 dBm T 1
f \ / \
20 B T T T 20 dim 7 T
f \ ! |
B 1 v 0 +
J \ / \
Ny T = | [40.480— = >
50
CF 3.560 01 GHz 1001 pts 0 MHz/ Span 40.0MHz || /(73 56001 GHz 1001 pts 0 MHz/ Span 0.0 MHz
s R L w0
183886 10.04.2034 riess 10.0e.m00e
e |
RefLevel 5000dBm  Offset 22.45 b = REW 1 Mz saL Reflevel 50.00Bm  Offset 2.5 dB = REW 1 MHz 6L
- At 2008 # SWT_10ms = VBW I MHz _Mode Auto Sweep Count 1000/1000 | = Att 2008 ® ST 10ms ® VBW 3MHz _Mode Auto Sweep Count 1000/1 000
1 Frequency Sweep requency Sweep
Mfi]  1284d8m Mifi] aBm|
35585750 Mz 35577320 Gz
30 dbm 30 dBar
20 dis 0
10 - — — =
/ i \ /
’ ¥ 0 diinr 4 ;
| | / \
f ) 10 dir 4
{ | | |
20 B + +—F T 20 dBim 4 L
/ \ | |
! | \
B I 1
N ] T =0 f '
f \ f |
| \ ] |
= = | |40 dBm——— = o — —
50
CF 3.560 01 GHz 1001 pts. 0 MHz/ Span wﬂM!{x CF 3.56001 GHz 1001 pts .0 MHz/
o =
18834 10,040,203 eroias 10000800

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A4 - 44 of 136




SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FG3N0925-06A

FR1 n48 / 10MHz+10MHz / Middle Channel / PSD

RefLevel 4000 dBm  Offset 22,4508 = RBW 1 MHz sa RefLevel 4000 dBm  Offset 224545 = RBW 1 Mz
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